



Pos	Part Number	Description	Additional Text	Quantity
1	A60242U31044	UNIT ABS		1.00
2	A60342101000	HOSE CYLINDER MASTER FR-UNIT A		1.00
3	A60342002000	HOSE CYLINDER MASTER RR-UNIT A		1.00
4	A60342201000	HOSE UNIT ABS-CALIPER FRONT		1.00
5	A60342004000	HOSE UNIT ABS-CALIPER REAR		1.00
6	90113026000	COPPER GASKET		16.00
7	90113013000	BANJO SCREW		6.00
8	96342025000	Wheel speed sensor		2.00
9	J900000500800	BOLT SOCKET M5X0.8		10.00
10	94542020000	Sensor wheel, front		2.00
12	93813035000	CLAMP SENSOR CABLE		3.00
13	94313026010	CLIP SEPARATOR		2.00
14	J900000600801	SK-Bundschrabe M6x8		3.00
15	90135001001	silentbloc M6		3.00
16	J910000600601	Hex collar nut M6		3.00
17	96242040000	HOLDER UNIT ABS		1.00
18	93008020060	Screw M6X1X9		2.00
19	28111051000	Switch Brake		2.00
20	96242033000	GUIDE HOSE		1.00
21	J025060169	HH COLLAR SCREW M6X16 SW8		2.00
22	96342026000	Rear wheel speed sensor cable		1.00
23	J910000500400	NUT HEX THICK-M5X0.8XHT. 4XGRE		1.00
24	A61713046000	Brake line guide		1.00